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tunity for initiative and development of patient 
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Chair of Neurosurgery 
The University of Ottawa and its major 
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priorities for the development of the neuro-
sciences in Ottawa. 

1. The selection of the Chairman of the Univer
sity Division of Neurosurgery to be jointly 
appointed as Head of the Division of Neuro
surgery at the Ottawa Health Sciences Center 
General Hospital. 

2. The selection of the Chief of the Division of 
Neurosurgery at the Ottawa Civic Hospital. 

Applications are invited from suitably quali
fied candidates for either position, but the first 
appointment will be that of the University 
Chairman. 

Applications may be made in writing to: 
The Dean, School of Medicine 
Faculty of Health Sciences, University of Ottawa 
275 Nicholas Street, Ottawa, Ontario 
Canada, KIN 9A9 
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Prolopa8 Roche8 

Rx Summary 

Indications 
Treatment of Parkinson's syndrome with the exception 
of drug-induced parkinsonism. 

Contraindications 
Known hypersensitivity to levodopa and/or benserazide. 
In patients In whom sympathomimetic amines are con-
traindlcated; In conjunction with monoamine oxidase 
inhibitors or within two weeks of their withdrawal. Clinical 
or laboratory evidence of uncompensated cardiovascu
lar, endocrine, renal, hepatic, hematologic or pulmonary 
disease; narrow-angle glaucoma (may be used in wide-
angle glaucoma provided intraocular pressure remains 
under control). History of melanoma or suspicious 
undiagnosed skin lesions. 

Warnings 
Discontinue levodopa therapy at least 12 hours before 
initiating 'Prolopa' therapy. Increase dosage of 
'Prolopa' 100-25 gradually to avoid inducing CNS side 
effects (abnormal movements). Observe patients for signs 
of depression with suicidal tendencies or other serious 
behavioural changes. Caution in patients with history 
of psychotic disorders or those receiving reserpine, 
phenothiazines or tricyclic antidepressants. 
Administer with care to patients with history of myocar
dial infarction or who have atrial, nodal or ventricular 
arrhythmias. 
Safety in patients under 18 years has not been estab
lished. In women who are or may become pregnant bene
fits should be weighed against possible hazards to 
mother and fetus. Should not be given to nursing 
mothers. 

Precautions 
Caution in patients with history of convulsive disorders. 
Upper gastrointestinal hemorrhage possible in patients 
with history of peptic ulcer. 
Normal activity should be resumed gradually to avoid 
risk of injury. 
Administer with caution to patients on antihypertensive 
medication; discontinue 12 hours before anesthesia. 
Monitor intraocular pressure in patients with chronic 
wide-angle glaucoma. 

Adverse reactions 
Most common are abnormal involuntary movements, 
usually dose dependent, and may disappear or become 
tolerable after dosage reduction. 
Most serious after prolonged therapy are periodic oscil
lations in performance (end of dose akinesia, on-off 
phenomenon and akinesia paradoxica). 
Nausea, vomiting, arrythmias and orthostatic hypoten
sion occur less frequently than with levodopa alone. 
Psychiatric disturbances, including mild elation, depres
sion, anxiety, agitation, aggression, hallucinations and 
delusions have been encountered. 
Consult monograph for complete list of reported adverse 
effects. 

Dosage 
Recommended initial dose is one capsule 'Prolopa' 
100-25 once or twice daily, increased carefully by one 
capsule every third or fourth day until an optimum thera
peutic effect is obtained without dyskinesias. At upper 
limits of dosage increments should be made slowly at 
2 to 4-week intervals. 
Optimal dosage for most patients is 4 to 8 capsules of 
'Prolopa' 100-25 daily (400-800 mg levodopa) divided 
into 4 to 6 doses. Most patients require no more than 
6 capsules 'Prolopa' 100-25 (600 mg levodopa) per day. 
'Prolopa' 200-50 capsules are intended only for mainte
nance therapy once the optimal dosage has been deter
mined using 'Prolopa' 100-25 capsules. No patients 
should receive more than 5 to 6 capsules 'Prolopa' 200-50 
daily (1000 to 1200 mg levodopa) during the first year 
of treatment. 
For patients previously treated with levodopa discontinue 
for 12 hours and initiate with 'Prolopa' 100-25 to provide 
approximately 15% of previous levodopa dosage. The 
initial daily dose, however, should not exceed 6 capsules 
'Prolopa' 100-25 divided into 4 to 6 doses. 

Supply 
Blue, flesh-coloured capsules imprinted ROCH E C and 
PROLOPA 100-25 (black ink) alternating between body 
and cap each containing 100 mg levodopa and 25 mg 
benserazide. 
Blue, caramel-coloured capsules imprinted ROCHE C and 
PROLOPA 200-50 (black ink) alternating between body 
and cap, each containing 200 mg levodopa and 50 mg 
benserazide. 
Bottles of 100. 
Product monograph available on request. 

IS Reg.Trade Mark 

'Prolopa' Is listed In provincial formularies. | P A A B 

CCPP 

ROCHE > Hoffmann-La Roche Limited 
/» Vaudreuil, Quebec J7V 6B3 
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For the management of Vertigo 
in Meniere's disease 

(Betahistine hydrochloride) T A B L E T S 

A decade of clinical 
success in Canada 
Chemically Unique 
Vasoactive Compound 
• Vascular responses similar to those of histamine1 ? 

• Tends to restore, not depress vestibular response3 4 

May Increase Blood Flow 
To Inner Ear 
• Increases cochlear blood flow in experimental 

animals56 

• Increases basilar and labyrinthine artery flow in canine 
studies7 8 

Demonstrated Efficacy and 
Patient Acceptance 
• Reduces the number and severity of vertigo attacks9'I0 

• Suitable for long term management9'10 

• Effective when other medications failed9-10 

• Well to lerated2 3 4 9 ' 1 0 

histaminic-not antihistaminic 
often a more helpful approach 
REFERENCES 
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2 Horton. BT. and von Leaen. H Clinical use of beta-2-pyndylalkylammes. Part I Proceedings 
of the Staff Meetings of The Mayo Clinic 37 692 (Dec b) 1962 
3 Bertrand. R A Meniere':- disease Subjective and objective evaluation of medical treatment 
with betahistine HC1 Add oto laryng Supplement 305 48.1972 
4 Wilmot. T J An objective study of the effect of betahistine hydrochloride on hearing and 
vestibular function tests m patients with Meniere's disease J Laryng & Otot. 85:369 [April] 1971. 
5 Snow J B , J', and Suga. F Labyrinthine vasodilators A.M A Arch. Otolaryng. 97:365 (May) 1973. 
6 Martinez. D M The effect of Sere (betahistine hydrochloride) on the circulation of the inner 
ear m experimental animals Acta oto-iaryng Supplement 305:29,1972. 
7 Anderson. W D . and Kubicek. W G Effects of betahistine HC1. nicotinic acid, and histamine 
on basilar blood 'low in anesthetized dogs Stroke 2:409 (July-August) 1971 
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10 Hommes, 0. R A study of the efficacy of betahistine in Meniere's synarome Acta otolaryng. 
Supplement 305 70.1972 

P R E S C R I B I N G I N F O R M A T I O N 
DESCRIPTION AND CHEMISTRY SERC is the proprietary name for a histamme-like drug gener
a l ly designated as betahistine hydrochloride 
INDICATIONS St RC may be of vaiue in reducing the episodes of vertigo in Meniere's disease. 
No daiir is node for the effectiveness of SERC in the symptomatic treatment of any form of 
vertigo other than thdt associated witn Meniere's disease 
DOSAGE AND ADMINISTRATION The usual adult dosage has been one to two tablets (4 mg. 
each) administered orally three î mes a day 
Recommended staffing dose is two tablets three times daily Therapy is then adiusted as needed 
to maintain patient response The dosage has ranged from two tablets per day to eight tablets 
per day No more than eight tablets are recommended to be taken in any one day 
SERC (betahistine hydrochloride) is not recommended for use in children As with all drugs, 
SERC should be «ept out of reach of children 
CONTRAINDICATIONS Several patients with a history of peptic ulcer have experienced an ex
acerbation of symptoms while using SERC Although no causal relation has been established 
StRC is cnntraindicated m the presence of peptic ulcer and in patients with a history of this 
condition SF RC is aiso contramdicated m patients with pheochromocytoma 
PRt CAUTIONS Although clinical intolerance to SERC by patients with bronchial asthma has not 
been demonstrated, caution should be exe-cised if the drug is used in these patients 
USE IN PREGNANCY The safety of SERC in pregnancy has not been established Therefore, its 
use in pregnancy or lactation, or m women of chiidbeanng age requires that its potential benefits 
be weighed against the possible risks 
ADVE RSE RE ACTIONS Oct asional patients have experienced gastric upset, nausea and headache. 
HOW SUPPLIED: Scored tablets of 4 mg each in bottles of 100 tablets 
Full Prescribing Information available on request. 

UNIMED 
Dorval. Quebec. H9P 2P4 

Pharmaceuticals Limited PAAB 
CCPP 
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Tegretol 
carbamazepine 

To help control 
refractory generalized 
tonic-clonic seizures 
without excessive sedation 
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